

Special Article

Mycobacterium tuberculosis Infections in Solid Organ Transplantation

A. K. Subramanian^{a,*}, M. I. Morris^b and the AST Infectious Diseases Community of Practice

^aJohns Hopkins University School of Medicine, Baltimore, MD

^bUniversity of Miami Health System, Miami, FL

*Corresponding author: Aruna Subramanian, asubra@jhmi.edu

Key words: Latent infection, *Mycobacterium tuberculosis*, PPD, prevention, tuberculous

Abbreviations: BCG, Bacillus calmette-guerin; IGRA, interferon-gamma release assay; LTBI, latent tuberculosis infection; MTB, *Mycobacterium tuberculosis*; SOT, solid organ transplant; TB, tuberculosis; TST, tuberculin skin test.

Introduction

The diagnosis and treatment of tuberculosis (TB) in organ transplant recipients presents several challenges. Impediments to rapid and accurate diagnosis may lead to treatment delay and include negative or indeterminate tuberculin skin tests (TST) or interferon-gamma release assays (IGRA), negative sputum smear results despite active disease and atypical clinical presentations (1–3). Therapeutic challenges arise from drug related toxicities, metabolic interactions between immunosuppressive and antituberculous drugs and side effects from antituberculous medications (4). Increasing drug resistance and inadequate immune responses to *Mycobacterium tuberculosis* (MTB) due to exogenous immunosuppression increase the complexity of treating TB in this population (5).

Recommendations for the diagnosis and treatment of latent TB infection and active TB disease in organ transplant recipients are made based on consensus guidelines formulated by experts in the field (6–11). Only a few controlled studies of treatment of latent or active TB in organ transplant candidates or recipients are available (3,12–14). Case series and epidemiologic surveys of organ transplant patients with TB are often used for guidance in this area (15–26).

Epidemiology

It should be noted that the rates of TB reported in the transplant literature often reflect cumulative rates in pop-

ulations of patients followed over a number of years and cannot always be compared to or converted to annual incidence rates.

The frequency of active TB disease among solid organ transplant (SOT) patients is estimated to be 20–74 times that of the general population, but differs according to the organ transplanted (1). For active TB disease, the prevalence among SOT recipients in most developed countries is 1.2–6.4%, while the prevalence in SOT recipients in highly endemic areas has been reported to be up to 12% (1,27). Over two-thirds of reported cases of active TB disease in transplant recipients occur in the first posttransplant year, with the median time for presentation of disease reported as 6–11 months (2,28). Posttransplant TB has a crude mortality of 20–30% (2,29). One study from Spain reported an attributable mortality of 10% (11), but this may be higher in other countries due to the challenges associated with diagnosis in a highly immunosuppressed population.

In most cases, active TB disease is thought to arise by reactivation of old foci of infection, because primary infection has only been documented in a small number of cases posttransplant. TB may also be transmitted from the donor through transplantation. The US Organ Procurement and Transplant Network's Disease Transmission Advisory Committee (OPTN/DTAC) reviewed 22 recent donor reports of potential TB transmission. Acquisition of MTB from the donated organ was substantiated in at least 16 of 55 recipients of organs from these 22 donors. Donor-derived TB transmission has been reported in renal, hepatic and lung transplantation (2,30–33). Although donor-derived TB accounts for less than 5% of all active TB cases in transplant recipients, it may result in significant morbidity and mortality. TB can be acquired after transplant, with the rate of primary infection likely greater in developing countries, although this has not been carefully evaluated. Nosocomial acquisition of MTB has been documented during an outbreak on a renal transplant unit, though such events appear to be uncommon (34,35). Surprisingly, only 20–25% of all cases of active TB disease occurring after transplantation are in patients who had positive TST reactions before transplantation (1). This may in part be due to anergy in patients with end-stage organ failure and likely does not reflect posttransplant acquisition of infection. The precise frequency at which TST positive patients later develop active TB after transplantation has not been determined.

Few risk factors have been defined for the occurrence of active TB disease after transplantation (1,2,10,11). In

general, TB risk increases with TB incidence in one's country of origin, and social and medical risk factors such as homelessness, incarceration, cigarette smoking, diabetes mellitus, chronic kidney disease, malnutrition and known contact with TB. Reported risk factors for active TB after transplantation include prior residence outside the United States, history of untreated TB, the presence of findings on chest radiographs suggestive of healed TB and intensified immunosuppression for treatment of allograft rejection. It is clear that certain immunosuppressive drugs (e.g. T cell depleting antibodies) are associated with a greater risk of TB than others (1). Risks after kidney transplant appear to be increased in those with longer pretransplant hemodialysis treatment and in those with hepatitis C (36). Lung transplant recipients have a greater risk of active TB compared to other transplanted organs, with a 5.6-fold increased risk seen in a large Spanish cohort (11). The same study found recipient age to be an independent risk factor for post transplant TB, at least in Spain, where TB in the general population has decreased significantly in recent years. It may be that older persons are more likely to have latent TB; this may be true in other regions where TB control programs have been successful.

Clinical Manifestations and Diagnosis

The clinical manifestations of TB in transplant recipients can differ from those in normal hosts (1,2). Among SOT recipients, lung transplant patients are most likely to develop pulmonary manifestations of TB. However, about one-third to one-half of all cases of active TB disease after transplantation are disseminated or occur at extra-pulmonary sites, compared to only about 15% of cases in normal hosts (2). Classic symptoms of TB such as fever, night sweats and weight loss are usually seen, but may not always be present. One large series reported fever in 91% of transplant recipients with disseminated disease and in 64% of those with pulmonary disease (2). Atypical presentations may also be noted, such as pyomyositis, cutaneous ulcers or tenosynovitis.

A minority of transplant patients have classic cavity changes on chest radiograph. Radiographic findings of pulmonary TB in SOT recipients may demonstrate a focal opacity, a miliary pattern, nodules, pleural effusions, diffuse interstitial opacities and cavities. The mortality of TB after transplantation is increased compared to immunocompetent hosts, especially in patients who have disseminated disease, those with prior rejection or after receipt of anti-T cell antibodies (1,2).

The diagnosis of active TB disease after transplantation requires a high index of suspicion and in practice is frequently delayed. A diagnostic invasive procedure, such as bronchoscopy with bronchoalveolar lavage or lung biopsy in pulmonary TB, or biopsy of skin lesions or abscess fluid in patients with skin and soft tissue involvement is often required (37). Specimens should be sent for smear and culture for acid-fast bacilli, along with histopathological evaluation.

American Journal of Transplantation 2013; 13: 68–76

tion. The use of rapid nucleic acid amplification techniques, such as Xpert MTB/RIF (Cepheid Inc, Sunnyvale, CA, USA), an automated molecular test for MTB and resistance to rifampin (RIF), can increase the sensitivity and decrease the time to diagnosis. However, such tests may be falsely negative when low levels of mycobacteria are present.

A diagnosis of latent TB infection may be made by documenting a positive TST or IGRA in a person without signs, symptoms, or chest radiographic evidence of active TB. IGRAs, including QuantiFERON-Gold (QFT, Cellestis) and T-SPOT TB (Oxford Immunotec Ltd, Abingdon, UK) have emerged as alternatives to the TST in the general population (38,39). The use of these tests in transplant candidates and donors is discussed later. It should be noted that neither the TST nor IGRA assays can distinguish latent TB infection from active disease. Both IGRA and TST should be interpreted with caution in patients receiving high levels of immunosuppressive drugs as they may yield falsely negative or indeterminate results (40,41). Therefore screening for LTBI should be done prior to administration of immunosuppressives. That said, the QFT and T-SPOT TB tests are highly specific, and a positive test should be interpreted as evidence of MTB infection. Compared to QFT, T-SPOT TB appears to have a slightly higher sensitivity for detecting MTB infection (42,43).

Prevention of Active TB Disease

Evaluation of transplantation candidates and donors

A careful history of previous exposure to MTB should be taken from all transplant candidates, including details about previous TST results and exposure to individuals with active TB in the household or workplace (III) (8,44). Further inquiry about possible institutional exposure and travel to areas highly endemic for TB is also helpful. Any history of active TB should be documented, as well as details regarding the length and type of treatment. It is also important to document previous treatment for latent TB and obtain relevant records. A chest radiograph should be examined for evidence of old healed TB. All transplant candidates, including those with a history of BCG vaccination, should undergo evaluation for latent TB infection (III). Conventional TST can be used in all situations, with a test being considered positive if there is ≥ 5 mm of induration at 48–72 h (III). If feasible, patients with negative reactions should have a second skin test performed 2 weeks later, as the TST can convert from being falsely negative to positive due to "boosting" in some individuals with remote MTB exposure. For individuals not highly immunosuppressed, the QFT and T-SPOT TB are alternatives to TST, and should be interpreted according to manufacturers' guidelines. IGRA testing may be preferred to TST in transplant candidates with a prior history of BCG vaccination, as IGRA results will not be impacted by prior receipt of BCG. Studies of the performance of the QFT in liver transplant candidates indicate their utility in patients with advanced liver disease, with indeterminate results more common in candidates with higher MELD scores (43,45,46). The T-SPOT TB test

may be more sensitive than TST in detecting LTBI in kidney transplant candidates (47). A Korean study of kidney transplant recipients revealed T-SPOT TB to be helpful in predicting risk for post transplant active TB in patients who were TST negative prior to transplant (10,48). In transplant candidates with epidemiologic evidence of high risk for latent or asymptomatic active TB, careful radiographic assessment with CXR and thoracic CT may be helpful if results of TST and IGRA are negative or indeterminate (3,49). Unfortunately, none of the available screening tests are infallible in diagnosing latent or active infection with MTB; therefore treatment decisions must be individualized based on the clinical likelihood of infection and a careful review of the available data. The management of discordant TST and IGRA test results also requires a thorough assessment of the candidate's individual TB risk (50). Since the sensitivities of TST and IGRA do not overlap fully, both modalities can be employed in screening, with appropriate timing to avoid the potential induction of false positive IGRA results (51). This should only be considered in transplant candidates with high pretest probability of LTBI in whom a single positive test result might change clinical management. Patients with a prior history of positive TST or IGRA testing may be screened for active TB and then treated as appropriate without retesting. A current negative screening test, especially in patients with organ failure awaiting transplantation, does not negate a prior positive test result. Individuals having a reliable prior history of treated latent TB infection or treated TB disease need not undergo TST, QFT or T-SPOT TB. However, these individuals should have a symptom review and chest X-ray, as well as additional testing if indicated, to screen for active TB.

Living donors should undergo an evaluation similar to that described for transplant recipient candidates (III). For living donors, the TST should be interpreted as positive or negative according to CDC guidelines for the general population (52). QFT and T-SPOT TB are alternatives and should be interpreted according to manufacturers' specifications. If a test reveals evidence of MTB infection, then active disease should be ruled out, starting with a symptom review and chest x-ray (III). For living donors with latent TB infection, treatment for latent TB infection should be considered prior to organ donation, especially for recent TST or IGRA converters. Organs from potential donors, whether living or deceased, with active TB disease should not be used. Also, a well-founded suspicion of active TB should contraindicate donation, and residual pulmonary lesions should contraindicate lung donation (10). It is not possible to accurately perform TST or IGRA on deceased donors, but a history should be obtained from the donor's family or relatives of previous active TB and any associated treatment. Ideally, it would also be desirable to know if the donor had exposure to active TB within the last 2 years.

Treatment of Latent TB

Public health authorities recommend treatment of latent TB in persons who are actively immunosuppressed (7). In

highly endemic areas where TB transmission is common, some transplant experts recommend universal isoniazid prophylaxis for the first year posttransplant during the period of maximum immunosuppression (14). Treatment options for latent TB are listed in Table 1. The data supporting various treatment options for latent TB are extensive, with a paucity of information devoted to the management of transplant candidates (53–55).

The mainstay of latent TB treatment is isoniazid, but its use in transplant recipients was controversial in the past due to a high rate of hepatotoxicity reported in older studies (56–58). More recent data, however, show a low risk of hepatotoxicity due to isoniazid in renal transplant recipients without serious underlying liver disease (59), and in patients with compensated liver disease awaiting liver transplantation (60,61). A 4-month course of rifampin monotherapy can be used for the treatment of latent TB (62), but is limited by drug–drug interactions that preclude continuation of treatment posttransplant, thus it is preferable to complete the course of rifampin prior to transplantation. A previously recommended regimen of pyrazinamide and rifampin daily for 2 months has been associated with a high rate of hepatotoxicity and is no longer recommended. A promising new regimen for treatment of LTBI is a 12-week course of isoniazid and rifapentine (63). It is recommended weekly as directly observed therapy in otherwise healthy individuals ≥ 12 years of age who have a risk factor for developing active TB (64). However, it has not been studied in patients with organ failure, such as those awaiting transplantation. Use of this regimen after transplantation is limited by severe drug interactions between rifamycins and immunosuppressive agents.

The rationale for latent TB treatment in this setting is supported by the fact that active TB disease is difficult to diagnose in transplant recipients, the cause of appreciable morbidity and mortality and a potential public health risk. LTBI treatment significantly reduces the incidence of TB reactivation in transplant recipients (65). It must be stressed that a thorough clinical evaluation to rule out active TB must be performed prior to initiating treatment for LTBI. Neither TST nor IGRA testing can distinguish active from latent infection. With this in mind, the following recommendations are made regarding candidates for treatment and timing the following recommendations are made:

- (1) Isoniazid preventive treatment for 9 months—given daily, or twice weekly by directly observed therapy (DOT)—should be considered for all transplant patients who have a positive TST or IGRA (II-1), unless they have received a prior adequate course of treatment for LTBI or active TB. Pyridoxine (vitamin B6) 25–50 mg daily should be administered concomitantly with isoniazid to all transplant candidates and recipients, since they are at increased risk of neurotoxicity (III). Because 9 months of treatment confers additional protection over 6 months, a 6-month course of isoniazid is not routinely

Table 1: Treatment of latent TB

Medication	Adult dose	Pediatric dose	Duration	Notes
Isoniazid (INH) (daily)	5 mg/kg (max 300 mg/day)	10–15 mg (max 300 mg/day)	9 months preferred over 6 months due to additional protection	Pyridoxine 25–50 mg/day with INH to decrease risk of neurotoxicity. Some recommend INH dose adjustment with renal insufficiency, but generally do not change dose with hemodialysis.
Isoniazid (twice weekly by directly observed therapy)	15 mg/kg (max 900 mg/dose)	20–25 mg/kg (max 900 mg/dose)	Same	Same
Rifampin	10 mg/kg (maximum of 600 mg)	10–20 mg/kg (maximum of 600 mg) for children.	4 months	Best to complete prior to transplant due to immunosuppressive drug interaction.
Isoniazid (INH) with Rifapentine (RFP) (63,64)	INH: 15 mg/kg q week (max 900 mg/dose) RFP: <50 kg 750 mg/week; >50 kg 900 mg/week	Recommended for ≥12 years of age. INH: same as adult RFP: 25–32 kg: 600 mg/week, 32–50 kg: 750 mg/week	Once weekly for 12 weeks, only studied as directly observed therapy, with at least monthly clinical assessment	Pyridoxine 25–50 mg/day should be given with INH. Best to complete prior to transplant due to drug interactions. Not studied in patients with organ failure or transplant recipients.

recommended in transplant patients (II-1). Regimens that employ rifampin for 4 months are not preferred due to limited data on efficacy (II-3), but may be used prior to transplantation; after transplantation they are to be avoided due to drug interactions with immunosuppressive agents (III) (52). If standard treatment is not tolerated, alternative regimens such as ethambutol plus either levofloxacin or moxifloxacin have been used and could be considered for high-risk individuals (III) (10). If no alternative treatment is possible, then careful clinical follow-up with prompt diagnostic attention to protracted fever or pulmonary symptoms is likely the best course (III).

- (2) Most of the patients who develop active TB disease after transplantation have a negative TST before transplantation. For this reason, most authorities in low TB prevalence areas recommend the use of isoniazid preventive therapy in TST negative (or IGRA negative/indeterminate) patients who: (i) have radiographic evidence of previous TB and no history of adequate treatment, (ii) have received an organ from a donor who is TST positive, had recent exposure to active TB or had radiographic evidence of untreated TB or (iii) have had close and prolonged contact with a case of active TB, a circumstance in which the risk of de novo infection may be 50% or higher (III).
- (3) If either the recipient or donor has recently converted their TST or IGRA from negative to positive, then prompt recipient evaluation and treatment for LTBI is indicated if there is no evidence of active TB disease (III).
- (4) Underlying liver disease limits use of isoniazid preventive therapy in transplant recipients. Latent TB therapy

should still be strongly considered in patients with liver disease if they are known to be recent TST converters (III), since the risk of progression to active TB disease is high in this setting. The interaction between isoniazid and calcineurin inhibitors is not clinically significant enough to preclude the use of isoniazid. If candidates cannot tolerate treatment prior to transplantation, then treatment should be initiated as soon as possible following transplantation.

- (5) The timing of isoniazid administration requires balancing risks and benefits for individual patients. Factors that require consideration include the current medical condition, transplant urgency, risk of progression to active TB and anticipated timing of transplantation (if not yet performed). Individuals with recent TB exposure and/or recent TST conversion should receive evaluation and LTBI treatment as soon as medically practicable, due to heightened risk for progression to active TB. Renal transplant candidates awaiting deceased donor transplantation should be treated before transplantation, as they may face long waiting times and renal failure is itself a risk factor for active TB disease. Treatment should be considered before lung transplantation in TST or IGRA positive individuals, because active TB may be difficult to diagnose in the presence of chronic lung disease (III). In some transplant candidates it may be preferable to delay the administration of isoniazid until after transplantation, at which time the risk for active TB is higher and the patient may be more stable medically. The administration of isoniazid to liver transplant recipients is somewhat controversial. In this population, it may be prudent to delay the initiation of isoniazid until liver function is relatively stable

(III). In liver transplant recipients who are taking isoniazid, rise in serum transaminase levels should not be automatically ascribed to isoniazid. A specific diagnosis should be sought, with liver biopsy, if necessary.

- (6) Transplant recipients receiving isoniazid should routinely be monitored for hepatotoxicity. A suggested approach is to monitor at 2-week intervals for 6 weeks and then monthly. A single blood test (ALT) should suffice. Low-grade elevations of hepatic transaminases to 1.5–3 times normal are relatively common during the first months of isoniazid use and may not require immediate discontinuation, but should prompt more frequent laboratory monitoring (III). LTBI treatment should be discontinued with a threefold increase in hepatic transaminases and signs and symptoms of hepatotoxicity, or fivefold elevation without symptoms (52).
- (7) Organ transplantation may be performed in patients who are receiving treatment for LTBI, especially if the potential benefit of early transplantation outweighs the risk of reactivation TB (III). After transplantation, latent TB treatment should be resumed as soon as medically possible and continued until completion of originally planned course.
- (8) If treatment of LTBI has been delayed until after transplantation, then the selected regimen should be initiated as soon as medically possible after the recipient is stabilized (III).

Treatment of Active TB

Because of the challenges of treating active TB disease after transplant, every effort must be made to diagnose and treat active TB pretransplant. A major challenge when screening transplant candidates is distinguishing latent TB from clinically asymptomatic active TB. Should asymptomatic candidates not receive a diagnosis of active TB until after transplant, successful treatment is still possible with early aggressive management (66). Drugs commonly used to treat active TB disease are listed in Table 2. Also noted are their standard adult and pediatric doses, the degree of dose adjustment required for renal dysfunction, and common side effects (6,7). Drug interactions are addressed in Chapter 32.

The standard treatment recommendation for active TB disease in the general population is to administer a four-drug regimen of isoniazid, rifampin, pyrazinamide and ethambutol for the first 2 months (“intensive phase”) followed by isoniazid and rifampin alone for an additional 4 months (“continuation phase”) (I). Ethambutol can be discontinued if the MTB isolate is susceptible to isoniazid, rifampin and pyrazinamide. Fluoroquinolones including moxifloxacin and levofloxacin have potent activity against MTB, and while not recommended for use as “first-line” therapy, they can be useful components of multidrug regimens in individuals

who have hepatotoxicity on standard TB therapy or who have poor liver function.

With respect to dosing interval, daily TB therapy is recommended. Twice- or thrice-weekly administration of TB therapy is not recommended due to the increased risk of relapse associated with intermittent dosing (II-2) (67) and the potential for wide fluctuations in immunosuppressive drug levels due to drug–drug interactions with rifamycins. With respect to treatment duration, published data in renal transplant recipients indicate that 6 months of treatment should be adequate; however, some experts disagree (10,17). A longer duration of therapy is recommended for the treatment of bone and joint disease (6–9 months) (I), central nervous system disease (9–12 months) (II-2), and should be considered in individuals with severe disseminated disease (6–9 months) (II-1). In addition, 9 months of treatment is recommended for individuals with cavitary pulmonary TB in whom sputum at completion of 2 months of treatment is still culture-positive for MTB (I). Longer treatment duration should always be considered if the response to treatment is slow. Longer treatment courses are mandated if second line drugs are used to replace first line drugs, or if there is resistance to rifampin ± other drugs (III). For drug susceptible TB, when treatment is extended beyond 6 months, the intensive phase remains two months in duration and the duration of the continuation phase is extended.

DOT programs have been shown to improve adherence and outcome in TB patients and are recommended for transplant recipients (II-2). If a transplant recipient receives antituberculous medication in a public health clinic, close communication with the health clinic is necessary to ensure that clinic personnel are aware of transplant specific issues. Consultation with a TB expert is recommended for any patient with active TB, and is imperative for patients whose TB is complicated by drug resistance or drug intolerance, as well as those who require nonstandard treatment for whatever reason.

The major difficulty in administering antituberculous therapy to transplant patients is drug–drug interactions involving rifampin. Nevertheless, a rifamycin-containing regimen is strongly preferred due to the potent MTB sterilizing activity of this drug class. Rifampin is a strong inducer of the microsomal enzymes that metabolize cyclosporine, tacrolimus, sirolimus, and everolimus. To some extent rifampin may also interfere with corticosteroid metabolism. It may be difficult to maintain adequate levels of immunosuppressive drugs while using rifampin, and rejection episodes occurring in conjunction with rifampin use have been widely reported. Successful use of rifampin has been reported in transplant recipients, but doses of cyclosporine, tacrolimus and sirolimus will have to be increased at least two- to fivefold (II-3). An option is to replace rifampin with rifabutin (another rifamycin) (I). Rifabutin has

Table 2: Medications for treatment of active tuberculosis

Drug	Daily dose (Adults)	Daily dose (Pediatrics) ¹	Dose alteration for renal dysfunction ²	Common adverse events
First line drugs				
Isoniazid	5 mg/kg PO or IV (maximum 300 mg)	10–15 mg/kg (maximum 300 mg)	Minimal	Hepatotoxicity Neurotoxicity (peripheral neuropathy, optic neuritis, seizures) Cytopenias Drug interactions
Rifampin	10 mg/kg PO or IV (maximum 600 mg)	10–20 mg/kg (maximum 600 mg)	None	Hepatotoxicity Cytopenias Red-orange body fluids Interstitial nephritis Severe rash Major drug interactions
Pyrazinamide	40–55 kg: 1000 mg 56–75 kg 1500 76–90 kg 2000 mg (Use lean body weight)	Over 2 years old, <40 kg: 15–30 mg/kg/day	Mild	Hepatotoxicity Cytopenias Hyperuricemia Interstitial nephritis
Ethambutol	15–25 mg/kg PO (maximum 1.6 g)	15–20 mg/kg PO (maximum 1.0 g)	Mild	Hepatotoxicity Neurotoxicity (optic neuritis, visual loss) Cytopenias
Streptomycin	15 mg/kg (max 1 g) IM or IV ³ given 2–5 times/week	20–30 mg/kg IM or IV (max 1 g)	Major	Nephrotoxicity Ototoxicity (auditory and vestibular) Neuromuscular blockade Cytopenias
Second line drugs				
Kanamycin	15 mg/kg (maximum 1.0 g) IM or IV ³	15–30 mg/kg (maximum 1.0 g) IM or IV ³	Major	Nephrotoxicity Ototoxicity (auditory and vestibular) Neuromuscular blockade
Amikacin	15 mg/kg (maximum 1.0 g) IM or IV ³	15–30 mg/kg (maximum 1.0 gm) IM or IV ³	Major	Nephrotoxicity Ototoxicity (auditory and vestibular) Neuromuscular blockade
Rifabutin	5 mg/kg PO (maximum 300 mg)	Appropriate dosing for children is unknown	None	Cytopenias Red-orange colored body fluids <i>C difficile</i> -associated diarrhea
Levofloxacin	750 mg/day PO or IV	N/A	Moderate	QT prolongation Tendonitis
Ethionamide	15–20 mg/kg (maximum 1.0 g; usual daily dose 500–750 mg)	15–20 mg/kg (maximum 1.0 g)	Mild	Hepatitis Neurotoxicity (peripheral neuropathy and optic neuritis) Hypothyroidism
Cycloserine	10–15 mg/kg (maximum 1.0 g/d in two doses; usual dose 500–750 mg/d in two doses)	15–20 mg/kg (maximum 1.0 g/d in two doses)	Moderate	Neurotoxicity (seizures, psychosis) Congestive heart failure Transaminitis
Capreomycin	15 mg/kg (maximum 1.0 g) IM or IV ³	15–30 mg/kg (maximum 1.0 g) IM or IV ³	Major	Nephrotoxicity Ototoxicity (auditory and vestibular) Neuromuscular blockade

Dosing was adapted from Ref. (6).

¹Children weighing more than 40 kg should be dosed as adults.

²The degree of drug dose alteration for renal dysfunction reflects the creatinine clearance at which dose reduction is first necessary: Thus it is minimal when dose reduction is first necessary for CrCl \leq 10 cc/min, mild for CrCl \leq 30 cc/min, moderate for CrCl \leq 50 cc/min and major for CrCl \leq 70 cc/min.

³Smaller doses (10 mg/kg) are generally used in adults over the age of 50. Streptomycin is usually not given more than five times a week and frequency may be reduced to 2–3 times a week as patients clear their infection.

activity against MTB that is similar to rifampin, but rifabutin is a much less potent inducer of cytochrome P3A4, and therefore immunosuppressant levels may be easier to maintain (68). There is relatively little published clinical experience using rifabutin after transplantation, since active TB is relatively uncommon in transplant recipients in the United States and rifabutin is generally not available in parts of the world in which TB is more common. However, in HIV-infected individuals, the effectiveness of rifabutin-containing regimens appears no different than that of rifampin-containing regimens. Rifabutin dose is 5 mg/kg (maximum 300 mg) given once daily. With either rifampin or rifabutin, immunosuppressant levels should be monitored closely when the rifamycin is started (as higher doses of the immunosuppressant will be required) and when it is stopped (as the dose may then need to be reduced). Management of posttransplant TB with nonrifamycin regimens has been successful in countries where rifabutin is not available (69,70). When prescribing medications for treatment of latent or active TB a careful review of all drug-drug interactions is recommended. Refer to Chapter 32 in the guidelines for further information.

The hepatotoxicity of isoniazid, rifampin and pyrazinamide used in combination is greater than isoniazid alone and noted to be particularly severe in liver recipients (57). Liver function tests should be closely monitored. Isoniazid use may be associated with peripheral neuropathy and other neurotoxicity. Ethambutol use can impair visual acuity; early detection with periodic ophthalmologic monitoring for toxicity is recommended.

Future Directions and Research

Transplant physicians can derive valuable information about the management of TB after transplantation from ongoing research in nontransplant populations. Since immunosuppression may eliminate TST and IGRA responses, development of diagnostic tests for LTBI that do not rely on an intact T cell response would greatly improve diagnosis and clinical management, especially in the case of donor derived infections. Another important advance would be the development and/or clinical validation of antituberculous drugs that are free of significant organ toxicities and drug–drug interactions. New treatment regimens are on the horizon, including potent drugs that may have the potential to shorten and simplify anti-TB therapy (4). Evaluation of these in transplant candidates and recipients may provide useful treatment alternatives for this population in the future.

Acknowledgment

This manuscript was modified from a previous guideline written by Aruna Subramanian and Susan Dorman published in *American Journal of Transplantation* 2009;9 (Suppl 4): S57–S62 and endorsed by the American Society of Transplantation/Canadian Society of Transplantation.

Disclosure

The authors of this manuscript have no conflicts of interest to disclose as described by the *American Journal of Transplantation*.

References

1. Munoz P, Rodriguez C, Bouza E. *Mycobacterium tuberculosis* infection in recipients of solid organ transplants. *Clin Infect Dis* 2005; 40: 581–587.
2. Singh N, Paterson DL. *Mycobacterium tuberculosis* infection in solid-organ transplant recipients: Impact and implications for management. *Clin Infect Dis* 1998; 27: 1266–1277.
3. Currie AC, Knight SR, Morris PJ. Tuberculosis in renal transplant recipients: The evidence for prophylaxis. *Transplantation* 2010; 90: 695–704.
4. Ginsberg AM, Spigelman M. Challenges in tuberculosis drug research and development. *Nat Med* 2007; 13: 290–294.
5. Dorman SE, Chaisson RE. From magic bullets back to the magic mountain: The rise of extensively drug-resistant tuberculosis. *Nat Med* 2007; 13: 295–298.
6. Blumberg HM, Burman WJ, Chaisson RE, et al. American Thoracic Society/Centers for Disease Control and Prevention/Infectious Diseases Society of America: Treatment of tuberculosis. *Am J Respir Crit Care Med* 2003; 167: 603–662.
7. American Thoracic Society/Centers for Disease Control and Prevention/Infectious Diseases Society of America: Controlling tuberculosis in the United States. *Am J Respir Crit Care Med* 2005; 172: 1169–1227.
8. Subramanian A, Dorman S. *Mycobacterium tuberculosis* in solid organ transplant recipients. *Am J Transplant* 2009; 9(Suppl 4): S57–S62.
9. Young J-A WD. Typical and atypical *Mycobacterium* infections after hematopoietic stem cell or solid organ transplantation. In: Bowden RA, Snyderman DR, eds. *Transplant infections*. Philadelphia, PA: Wolters Kluwer/Lippincott Williams & Wilkins, 2010, pp. 195–203.
10. Aguado JM, Torre-Cisneros J, Fortun J, et al. Tuberculosis in solid-organ transplant recipients: Consensus statement of the group for the study of infection in transplant recipients (GESITRA) of the Spanish Society of Infectious Diseases and Clinical Microbiology. *Clin Infect Dis* 2009; 48: 1276–1284.
11. Torre-Cisneros J, Doblas A, Aguado JM, et al. Tuberculosis after solid-organ transplant: Incidence, risk factors, and clinical characteristics in the RESITRA (Spanish Network of Infection in Transplantation) cohort. *Clin Infect Dis* 2009; 48: 1657–1665.
12. Vikrant S, Agarwal SK, Gupta S, et al. Prospective randomized control trial of isoniazid chemoprophylaxis during renal replacement therapy. *Transpl Infect Dis* 2005; 7: 99–108.
13. Agarwal SK, Gupta S, Dash SC, Bhowmik D, Tiwari SC. Prospective randomised trial of isoniazid prophylaxis in renal transplant recipient. *Int Urol Nephrol* 2004; 36: 425–431.
14. Naqvi R, Akhtar S, Noor H, et al. Efficacy of isoniazid prophylaxis in renal allograft recipients. *Transplant Proc* 2006; 38: 2057–2058.
15. Aguado JM, Herrero JA, Gavalda J, et al. Clinical presentation and outcome of tuberculosis in kidney, liver, and heart transplant recipients in Spain. Spanish Transplantation Infection Study Group, GESITRA. *Transplantation* 1997; 63: 1278–1286.
16. Benito N, Sued O, Moreno A, et al. Diagnosis and treatment of latent tuberculosis infection in liver transplant recipients in an endemic area. *Transplantation* 2002; 74: 1381–1386.

17. European best practice guidelines for renal transplantation. Section IV: Long-term management of the transplant recipient. IV.7.2. Late infections. Tuberculosis. *Nephrol Dial Transplant* 2002; 17(Suppl 4): 39–43.
18. Yehia BR, Blumberg EA. *Mycobacterium tuberculosis* infection in liver transplantation. *Liver Transpl* 2010; 16: 1129–1135.
19. Clemente WT, Faria LC, Lima SS, et al. Tuberculosis in liver transplant recipients: A single Brazilian center experience. *Transplantation* 2009; 87: 397–401.
20. Zhang XF, Lv Y, Xue WJ, et al. *Mycobacterium tuberculosis* infection in solid organ transplant recipients: Experience from a single center in China. *Transplant Proc* 2008; 40: 1382–1385.
21. Bravo C, Roldan J, Roman A, et al. Tuberculosis in lung transplant recipients. *Transplantation* 2005; 79: 59–64.
22. Wang B, Lu Y, Yu L, Liu C, Wu Z, Pan C. Diagnosis and treatment for tuberculosis infection in liver transplant recipients: Case reports. *Transplant Proc* 2007; 39: 3509–3511.
23. Kaaroud H, Beji S, Boubaker K, et al. Tuberculosis after renal transplantation. *Transplant Proc* 2007; 39: 1012–1013.
24. Hsu MS, Wang JL, Ko WJ, et al. Clinical features and outcome of tuberculosis in solid organ transplant recipients. *Am J Med Sci* 2007; 334: 106–110.
25. Chou NK, Wang JL, Chi NH, et al. Tuberculosis after heart transplantation: Twenty years of experience in a single center in Taiwan. *Transplant Proc* 2008; 40: 2631–2633.
26. Ruangkanhasetr P, Natejumnong C, Kitpanich S, Chaiprasert A, Luesutthiviboon L, Supaporn T. Prevalence and manifestations of tuberculosis in renal transplant recipients: A single-center experience in Thailand. *Transplant Proc* 2008; 40: 2380–2381.
27. Sakhuja V, Jha V, Varma PP, Joshi K, Chugh KS. The high incidence of tuberculosis among renal transplant recipients in India. *Transplantation* 1996; 61: 211–215.
28. Lopez de Castilla D, Schluger NW. Tuberculosis following solid organ transplantation. *Transpl Infect Dis* 2010; 12: 106–112.
29. Holty JE, Sista RR. *Mycobacterium tuberculosis* infection in transplant recipients: Early diagnosis and treatment of resistant tuberculosis. *Curr Opin Organ Transplant* 2009; 14: 613–618.
30. Transplantation-transmitted tuberculosis—Oklahoma and Texas, 2007; MMWR Recomm Rep 2008; 57: 333–336.
31. Ison MG, Nalesnik MA. An update on donor-derived disease transmission in organ transplantation. *Am J Transplant* 2011; 11: 1123–1130.
32. Winthrop KL, Kubak BM, Pegues DA, et al. Transmission of mycobacterium tuberculosis via lung transplantation. *Am J Transplant* 2004; 4: 1529–1533.
33. Ison MG, Hager J, Blumberg E, et al. Donor-derived disease transmission events in the United States: Data reviewed by the OPTN/UNOS Disease Transmission Advisory Committee. *Am J Transplant* 2009; 9: 1929–1935.
34. Sundberg R, Shapiro R, Darras F, et al. A tuberculosis outbreak in a renal transplant program. *Transplant Proc* 1991; 23: 3091–3092.
35. Jereb JA, Burwen DR, Dooley SW, et al. Nosocomial outbreak of tuberculosis in a renal transplant unit: Application of a new technique for restriction fragment length polymorphism analysis of *Mycobacterium tuberculosis* isolates. *J Infect Dis* 1993; 168: 1219–1224.
36. Torres J, Aguado JM, San Juan R, et al. Hepatitis C virus, an important risk factor for tuberculosis in immunocompromised: Experience with kidney transplantation. *Transpl Int* 2008; 21: 873–878.
37. Lattes R, Radisic M, Rial M, Argente J, Casadei D. Tuberculosis in renal transplant recipients. *Transpl Infect Dis* 1999; 1: 98–104.
38. Mazurek GH, Jereb J, Vernon A, LoBue P, Goldberg S, Castro K. Updated guidelines for using interferon gamma release assays to detect mycobacterium tuberculosis infection—United States, 2010. *MMWR Recomm Rep* 2010; 59: 1–25.
39. Mazurek GH, LoBue PA, Daley CL, et al. Comparison of a whole-blood interferon gamma assay with tuberculin skin testing for detecting latent *Mycobacterium tuberculosis* infection. *JAMA* 2001; 286: 1740–1747.
40. Sester U, Wilkens H, van Bentum K, et al. Impaired detection of *Mycobacterium tuberculosis* immunity in patients using high levels of immunosuppressive drugs. *Eur Respir J* 2009; 34: 702–710.
41. Lange B, Vavra M, Kern WV, Wagner D. Indeterminate results of a tuberculosis-specific interferon-gamma release assay in immunocompromised patients. *The Eur Respir J* 2010; 35: 1179–1182.
42. Pai M, Zwerling A, Menzies D. Systematic review: T-cell-based assays for the diagnosis of latent tuberculosis infection: An update. *Ann Intern Med* 2008; 149: 177–184.
43. Manuel O, Humar A, Preiksaitis J, et al. Comparison of quantiferon-TB gold with tuberculin skin test for detecting latent tuberculosis infection prior to liver transplantation. *Am J Transplant* 2007; 7: 2797–2801.
44. Rubin RH. Infection in the organ transplant recipient. In: Rubin RH, ed. *Clinical Approach to infection in the compromised host*. New York and London: Plenum, 2002, pp. 573–650.
45. Casas S, Munoz L, Moure R, et al. Comparison of the 2-step tuberculin skin test and the quantiFERON-TB Gold In-Tube Test for the screening of tuberculosis infection before liver transplantation. *Liver Transpl* 2011; 17: 1205–1211.
46. Theodoropoulos N, Lanternier F, Rassiwala J, et al. Use of the QuantiFERON-TB Gold interferon-gamma release assay for screening transplant candidates: A single-center retrospective study. *Transpl Infect Dis* 2012; 14: 1–8.
47. Kim SH, Lee SO, Park IA, et al. Diagnostic usefulness of a T cell-based assay for latent tuberculosis infection in kidney transplant candidates before transplantation. *Transpl Infect Dis* 2010; 12: 113–119.
48. Kim SH, Lee SO, Park JB, et al. A prospective longitudinal study evaluating the usefulness of a T-cell-based assay for latent tuberculosis infection in kidney transplant recipients. *Am J Transplant* 2011; 11: 1927–1935.
49. Lyu J, Lee SG, Hwang S, et al. Chest computed tomography is more likely to show latent tuberculosis foci than simple chest radiography in liver transplant candidates. *Liver Transpl* 2011; 17: 963–968.
50. Herrera V, Perry S, Parsonnet J, Banaei N. Clinical application and limitations of interferon-gamma release assays for the diagnosis of latent tuberculosis infection. *Clin Infect Dis* 2011; 52: 1031–1037.
51. van Zyl-Smit RN, Pai M, Pehrah K, et al. Within-subject variability and boosting of T-cell interferon-gamma responses after tuberculin skin testing. *Am J Respir Crit Care Med* 2009; 180: 49–58.
52. Targeted tuberculin testing and treatment of latent tuberculosis infection. American Thoracic Society. *MMWR Recomm Rep* 2000; 49: 1–51.
53. Blumberg HM, Leonard MK Jr., Jasmer RM. Update on the treatment of tuberculosis and latent tuberculosis infection. *JAMA* 2005; 293: 2776–2784.
54. Menzies D, Al Jahdali H, Al Otaibi B. Recent developments in treatment of latent tuberculosis infection. *Indian J Med Res* 2011; 133: 257–66.

55. Jafri SM, Singal AG, Kaul D, Fontana RJ. Detection and management of latent tuberculosis in liver transplant patients. *Liver Transpl* 2011; 17: 306–314.
56. Thomas PA Jr., Mozes MF, Jonasson O. Hepatic dysfunction during isoniazid chemoprophylaxis in renal allograft recipients. *Arch Surg* 1979; 114: 597–599.
57. Schluger LK, Sheiner PA, Jonas M, et al. Isoniazid hepatotoxicity after orthotopic liver transplantation. *Mt Sinai J Med* 1996; 63: 364–369.
58. Bailey WC, Taylor SL, Dascomb HE, Greenberg HB, Ziskind MM. Disturbed hepatic function during isoniazid chemoprophylaxis. Monitoring the hepatic function of 427 hospital employees receiving isoniazid chemoprophylaxis for tuberculosis. *Am Rev Respir Dis* 1973; 107: 523–529.
59. Antony SJ, Ynares C, Dummer JS. Isoniazid hepatotoxicity in renal transplant recipients. *Clin Transplant* 1997; 11: 34–37.
60. Singh N, Wagener MM, Gayowski T. Safety and efficacy of isoniazid chemoprophylaxis administered during liver transplant candidacy for the prevention of posttransplant tuberculosis. *Transplantation* 2002; 74: 892–895.
61. Jahng AW, Tran T, Bui L, Joyner JL. Safety of treatment of latent tuberculosis infection in compensated cirrhotic patients during transplant candidacy period. *Transplantation* 2007; 83: 1557–1562.
62. Aspler A, Long R, Trajman A, et al. Impact of treatment completion, intolerance and adverse events on health system costs in a randomised trial of 4 months rifampin or 9 months isoniazid for latent TB. *Thorax* 2010; 65: 582–587.
63. Sterling TR, Villarino ME, Borisov AS, et al. Three months of rifapentine and isoniazid for latent tuberculosis infection. *N Engl J Med* 2011; 365: 2155–2166.
64. Recommendations for use of an isoniazid-rifapentine regimen with direct observation to treat latent *Mycobacterium tuberculosis* infection. *MMWR Morb Mortal Wkly Rep* 2011; 60: 1650–1653.
65. Holty JE, Gould MK, Meinke L, Keeffe EB, Ruoss SJ. Tuberculosis in liver transplant recipients: A systematic review and meta-analysis of individual patient data. *Liver Transpl* 2009; 15: 894–906.
66. Torre-Cisneros J, Caston JJ, Moreno J, et al. Tuberculosis in the transplant candidate: Importance of early diagnosis and treatment. *Transplantation* 2004; 77: 1376–1380.
67. Chang KC, Leung CC, Yew WW, Chan SL, Tam CM. Dosing schedules of 6-month regimens and relapse for pulmonary tuberculosis. *Am J Respir Crit Care Med* 2006; 174: 1153–1158.
68. McGregor MM, Olliaro P, Wolmarans L, et al. Efficacy and safety of rifabutin in the treatment of patients with newly diagnosed pulmonary tuberculosis. *Am J Respir Crit Care Med* 1996; 154: 1462–1467.
69. Vachharajani TJ, Oza UG, Phadke AG, Kirpalani AL. Tuberculosis in renal transplant recipients: Rifampicin sparing treatment protocol. *Int Urol Nephrol* 2002; 34: 551–553.
70. Jha V, Sakhuja V, Gupta D, et al. Successful management of pulmonary tuberculosis in renal allograft recipients in a single center. *Kidney Int* 1999; 56: 1944–1950.